/995

UNIT REPAIR PARTS

30" DUMP SWEEPER MODEL 5648-2100

Ref. Item 28

40 39 38

L [ Lo
41 -
)

30 ®,

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

Revised 9/13/85




30" DUMP SWEEPER MODEL 5648-2100

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1 The PART NUMBER 2. The PART NAME 3. QUANTITY DESIRED 4. The MODEL NUMBER-(As shown on Model Plate)
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND (LH) AS YOU STAND BEHIND IT.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS. ALWAYS USE PART NUMBERS.
All replacement parts will be supplied in current production colors or in a neutral color.

A handling fee is applicable to small parts orders.

Key . Key -
No. | PartNo. Description No. | PartNo. Description
1 51940 Shoulder Bolt 24 22023 Axle, Brush
2 |46728-853 | Bar, Hitch 25 122040 |* Screw, Hex Hd, 5/16-18 x 1-1/2 In.
3 120394 |* Flatwasher, 13/32 In. 26 7924 Rod, Frame
4 1499 Locknut, 3/8-16 Thd. 27 }54614-860 | Hood Assembly
5 271184 Nut, Keps 5/16-18 Thd. 28 69551 Decal, High Low
6 54629 Tubing, Draw Bar, L.H. 29 |56885-860 | Latch, Spring
7 |54625-860 { Piate, Side 30 48832 Support, Dust Shield
8 122027 |* Screw, Hex Hd, 5/16-18 x 1-1/4 In. 31 48861 Rivet, Pan Hd, 3/16 x 1/2 In.
9 120393 |* Flatwasher, 11/32 in. 32 45171 Nut, Wide Flange, 3/8-16 Thd.
10 47542 Shoulder Bolt 33 22048 Washer, Shoulder
11 54627 Tubing, Side Upper 34 48831 Dust Shield
12 54628 Tubing, Side Lower 35 138542 Lockwasher, Int. Tooth, 3/8 In.
13 7925 - | Rod, Basket 36 20905 Axle, Wheel
14 54642 Bag, Grass Catcher 37 1232 | Bearing
15 48337 Rope 38 20864 | Ring, Retaining
16 1502 Locknut, 1/4-20 Thd. 39 4208 | PawiHolder
17 54626 Tubing, Basket, Rear 40 4185 | Pawl
18 8178 Rod, Support 41 48842 | Pinion Assembly, R.H.
19 54636 Tubing, Draw Bar, R.H. 42 48841 Pinion Assembly, L.H.
20 120834 Screw, Hex Hd, 5/16-18 x 1/2 In. 43 20859 | Ring, Retaining
21 122052 Screw, Hex Hd, 5/16-18 x 1-3/4 In. 44 1320 | Gear Wheel & Tire Assembly
22 49252 Brush Assembly (See Note) 45 331319 | Decal. "CAST" 30" Sweeper
23 1498 |* Locknut, 5/16-18 Thd. 331325 | Owner's Manual (Not illustrated)

(") Standard Hardware items - May be Purchased Locally.

Assembly, Pivot Tube is items (30 - 31 - 34) 312659-860

312664 - Assembly, Brush is items (22-24)




